
 

Masteroppgave 2022    30 stp.  

REALTEK 

 

 

Electrochemical oxidation of per- 

and polyfluoroalkyl substances 

(PFAS) for wastewater treatment 

and UV-VIS quantification 
  

 

Philip Lein 

Water and Environmental Technology 



1 
 

  



2 
 

ACKNOWLEDGEMENTS 

Firstly, I would like to thank my supervisors Zakhar Maletskyi, Harsha Ratnaweera and 

Agnieszka Katarzyna Cuprys for inspiration and feedback for my thesis. The thesis is a part of 

the AECo-project which is in collaboration with the University of Calgary and Columbia 

University and I would like to thank everyone involved in the project and the study trip to UoC, 

where I was very well welcomed, and learned about the practicalities of electrochemical 
[...]
depends on the presence of particles to separate from the wastewater 

stream through adhesion. Bubble size is in the range of 20-80 μm. 

Since there is no addition of chemicals there are no by-products and 

the formation and dispersion of oxygen gas throughout the liquid may 

oxidize readily oxidizable compounds and organic matter.  

(Sillanpää & Shestakova, 2017) 

Electro-Fenton The use of electricity for generation of hydrogen peroxide. The process 

also uses an iron catalyst to produce hydroxyl radicals from the 

hydrogen peroxide. Which makes it two oxidizing agents acting 

simultaneously. The generation of hydrogen peroxide allows the iron 

to regenerate to create more hydroxyl radicals, it also avoids onsite 

storage of H2O2. The reaction is effective against organics and doesn’t 

create toxic by-products. The process shouldn’t be placed before a 

biological step as residual H2O2 may inhibit its effectiveness.  

(Zhou et al., 2017) 

Electrochemical 

oxidation 

Described in the following chapter. 

 

2.3.4. ELECTROCHEMICAL OXIDATION 

“Electrochemical oxidation (EO) is a chemical reaction, involving the loss of one or more 

electrons by an atom or molecule at the anode surface made of catalyst material during the 

passage of direct electric current through the electrochemical systems (anode, cathode, and 

an electrolyte solution)” (Sillanpää & Shestakova, 2017). Electrons enter the electrolyte at the 

cathode-electrolyte interface causing a reduction. At the anode-electrolyte interface electrons 

leave the electrolyte causing oxidation.  

In treatment of organics in water using electrochemical oxidation, there are two main 

mechanisms, direct and indirect (shown in Figure 3). Direct oxidation happens at the anode 

surface, where the pollutants are oxidized. Producing oxidized pollutants, CO2, NH3 and H+. 

This can only occur when the anode is made of a catalytic material. Indirect oxidation uses the 



35 
 

creation of highly reactive ions/molecules (hydroxyl radicals, hydrogen peroxide, ozone, 

persulphate and sulphate radicals, etc.), at the anode surface from the water or mediators 

from the electrolyte (Karim et al., 2021). Such mediators can be chlorine, sulphate, or oxygen. 

The highly reactive ions/molecules circulate into the bulk solution and react with organic 

compounds. Resulting in the same products except H+ is substituted with H2O (Sillanpää & 

Shestakova, 2017). 

 

FIGURE 3 – DIRECT AND INDIRECT ELECTROCHEMICAL OXIDATION OF ORGANIC COMPOUNDS (SILLANPÄÄ & SHESTAKOVA, 2017) 

Current density is an important factor in electrochemical oxidation, it is directly related to the 

number of electrochemical reactions taking place at the surface of the electrode per time, the 

electrochemical reaction rate, from Faraday’s law. Which means it determines the production 

of hydroxyl radicals and inorganic oxidants from the electrolyte. Current density is defined as 

(Sillanpää & Shestakova, 2017): 

𝑗 =  
𝐼

𝐴
 × 

1

1000
 

( 6 ) 

Where:  

- j – Current density (mA/cm2) 

- I – Current (A) 

- A – effective electrode area (cm2) 

 



36 
 

While the cathode usually is made up of steel, titanium or graphite, the choice of anode 

material is more extensive. It should be stable, have a high oxygen potential and not be spent, 

non-sacrificial. Noble metals like palladium and platinum and metal oxide coated anodes have 

been used traditionally. More recently metal nanoparticles, nonmetal nanoparticles and 

boron-doped diamond (BDD) coating over graphite anodes have been used (Yasri & 

Gunasekaran, 2017). 

BDD electrodes are electrochemically stable, resistant to corrosion, have a high oxygen 

overpotential and a high current efficiency. The BDD coating, as seen in Figure 4, has a rough 

surface of diamond crystals which increases the effective electrode surface which can increase 

the removal of organics. Though BDD has many good qualities, it is associated with a high cost 

of production. Non-doped diamond is considered as an electrical insulator, but the process of 

boron doping makes the BDD viable as an electrode (De Luna & Bensalah, 2022). The diamond 

coating is applied to the base through energy assisted chemical vapor deposition (plasma or 

hot filament), it is during this process the boron-doping occurs (Yasri & Gunasekaran, 2017).  

 

FIGURE 4 – SCANNING ELECTRON MICROSCOPY (SEM) OF A BDD ELECTRODE AFTER 2 HOURS OF OPERATION (WU ET AL., 2011). 

The main mechanisms for electrooxidation of pollutants with BDD anodes are the creation of 

hydroxyl radicals at the surface of the electrode (BDD in this case) and consequent oxidation 

of pollutant (Clematis & Panizza, 2021): 

𝐵𝐷𝐷 +  𝐻2𝑂 →  𝐵𝐷𝐷( 𝑂𝐻⦁ ) +  𝐻+ +  𝑒− 

( 7 ) 



37 
 

𝐵𝐷𝐷( 𝑂𝐻⦁ ) + 𝑅 → 𝐵𝐷𝐷 +  𝑚𝐶𝑂2  + 𝑛𝐻2𝑂 

( 8 ) 

When a mediator such as sulphate or chlorine is present inorganic oxidants may be generated 

as well (Clematis & Panizza, 2021):  

2𝑆𝑂4
2−  →  𝑆2𝑂8

2− +  2𝑒− 

( 9 ) 

2𝐶𝑙−  →  𝐶𝑙2 + 2𝑒− 

( 10 ) 

𝐶𝑙2 +  𝐻2𝑂 → 𝐻𝐶𝑙𝑂 +  𝐻+ +  𝐶𝑙− 

( 11 ) 

𝐻𝐶𝑙𝑂 →  𝐻+ + 𝐶𝑙𝑂− 

( 12 ) 

  



38 
 

 

2.4. KNOWLEDGE GAP AND RESEARCH OBJECTIVES 

Electrochemical oxidation is becoming more widespread as a treatment option, especially in 

industrial wastewater as the process is effective against many pollutants (Clematis & Panizza, 

2021; Ma et al., 2021). The removal efficiency of BDD electrodes is also notable and is proven 

efficient in the removal of PFAS (Karim et al., 2021).  The use of electrochemical oxidation is 

less used for the removal of organics in domestic wastewater treatment due to high energy 

consumptions. With the need to remove contaminants of emerging concern from domestic 

wastewater, there is a need for better understanding of the removal of multiple PFAS from 

domestic wastewater matrices by electrochemical oxidation (McBeath et al., 2021; Phong Vo 

et al., 2020).  

As a part of the SEKRENS project my master thesis will involve experiments with an 

electrooxidation bench unit mainly to investigate removal rates of nine per- and 

polyfluoroalkyl substances (PFAS), of which all of them are on the EUs list of PFAS of concern 

for human consumption that shall not exceed 100 ng/L in drinking water, the production of 

by-products and the measurability of these using UV-VIS. 

The main research questions/objectives are: 

• Efficiency of numerous per- and polyfluoroalkyl substances (PFAS) oxidation – in model 

water.  

• Potential by-products from oxidation of PFAS.  

• Are UV-VIS spectral measurements made on PFAS in model water correlated to its 

state under EO treatment? 

  



39 
 

3. MATERIAL AND METHODS 

3.1. SYSTEMATIC REVIEW 

Systematic review of studies for the design of experiments for this thesis were based on their 

applicability and relevance to the research objectives presented in chapter 2.4. Databases 

used for literature review were Science Direct, Research Gate and Google Scholar and some 

sources were found in the reference list of articles found through the databases. The literature 

search and review were done based on the PRISMA statement and flow of information 

diagram (Moher et al., 2009). 

In recent years there have been done many studies for electrooxidation with various types of 

electrodes. In the beginning searches were broad with just “electrooxidation”, but these were 

quickly narrowed. Multiple searches were done with topic-specific search words; “BDD”, 

“boron-doped diamond”,- ”electrodes”, “domestic/municipal/real wastewater”, “removal of 

organics” for the application of electrooxidation on municipal wastewater. Searches were also 

conducted according to the removal of PFAS, with terms like “PFAS”, “per- and polyfluoroalkyl 

substances” in addition to the former terms.  

3.2. SFR CASE STUDY 

A well run mechanical-chemical treatment plant may uphold the secondary treatment 

demand. There may be problems with this due to fluctuations in the wastewater composition 

and volume, where sudden shifts may cause exceedances in the discharge limits.   

As described in chapter 1.1, the secondary treatment demand puts a discharge limit of 25 mg/l 

or 70% removal of BOD and 125 mg/l or 75% removal of COD of effluent wastewater for 

treatment plants with a capacity higher than 10 000 PE. To meet this guideline, the limit is to 

be maintained for at least 21 of 24 tests over a year.  

3.2.1. SEKRENS 

With a planned capacity increase at Søndre Follo WWTP[SFR] it is presumed periodically 

exceedances of the discharge limits. As the project name implies its goal is to meet the 

secondary treatment demand with chemical precipitation/coagulation without implementing 

a full biological step. As this will be cheaper and therefore cheaper for the 

residents/consumers who pay for the water and wastewater treatment.  



40 
 

SEKRENS is looking into four main possibilities to achieve the secondary treatment demand 

without a full biological step.  

• Optimal dosing of coagulant  

• New/alternative coagulants  

• The implementation of a small biological step, either a sub stream of the total 

treatment or in use for the reject water streams that are sent back into the treatment 

• Advanced oxidation processes (AOPs) 

There is no use of AOPs in municipal wastewater treatment in Norway (SEKRENS). In places 

with a need of removal of COD/BOD chose biological treatment. As Søndre Follo already 

processes its wastewater chemically it removes COD well and it is not necessary to remove 

>70% of the COD through AOPs, but only when COD is exceeding the discharge limits. 

Therefore, it only needs to remove from 60-70 - >70%. Even though the study is on SFR it can 

be applied to other mechanical-chemical WWTPs that occasionally exceed the discharge 

limits. 

3.2.2. SØNDRE FOLLO TREATMENT PLANT 

Søndre Follo treatment plant is a mechanical-chemical treatment plant that operates for 

Vestby and Ås municipalities. The WWTP serves ca. 29 000 PE and treats 3 million m3 of 

wastewater every year (Søndre Follo Renseanlegg IKS, 2017, 2019). 

The process consists of the inlet (1), step screen (2), two dosing points for coagulants, one 

before and one after the sand trap (3), a dosing point for the addition of polymer, a 

flocculation basin (with a grease trap) (4), followed by a sedimentation tank (5), the whole 

flowsheet for the processes is shown in Figure 5. After the sedimentation tank the water has 

completed its treatment and is led to the outlet. The sludge from the sedimentation tank is 

processed and the reject water from the sludge thickener and the sludge centrifuge is diverted 

to a reject water basin where it is returned to the treatment process again near the inlet 

(Søndre Follo Renseanlegg IKS, 2019).  



41 
 

 

FIGURE 5 – FLOWSHEET OF SØNDRE FOLLO TREATMENT PLANT (Søndre Follo Renseanlegg IKS, 2017) 

The wastewater enters the treatment plant through the inlet (1), where the inlet flow is 

monitored, and the quality of the wastewater is measured. The mean inlet flow is 470 m3/h. 

To prevent the exceedance of inlet water, there is an overflow for when the inlet flow exceeds 

850 m3/h, which is led to the Oslo fjord (Søndre Follo Renseanlegg IKS, 2019). 

The step screens (2) remove larger objects that enter the treatment plant. With an aperture 

of 3mm the two screens remove things commonly thrown in the toilet that is unwanted 

throughout the treatment process and in the effluent, such as rags, sanitary articles, cotton 

swabs, etc. The items removed are washed and sent to a landfill (Søndre Follo Renseanlegg 

IKS, 2019). 

The plant has two aerated sand traps (3), which remove sand and other heavy easily 

sedimented particles that quickly fall to the bottom of the water and air mixture. This is then 

removed by an airlift pump. The sand is washed using a MEVA sandvask SWA 10. It washes 

the sand, reducing its organic content from 30-80% to 1-5%, and dewater the reject water. 

The sand is sent to a landfill and the dewatered reject water is sent back to the wastewater 

stream after the screens (Søndre Follo Renseanlegg IKS, 2019). 

As a coagulant the treatment plant uses the chemical PAX18. It has the possibility to dose this 

before or after the aerated sand trap. Based on a statistical model the plant decides the 



42 
 

dosage and dosing point. The statistical model is based on pH, incoming waterflow, 

conductivity and turbidity (Søndre Follo Renseanlegg IKS, 2019). 

After dosing the coagulant to the wastewater stream it enters the flocculation basin (4), which 

consist of three tanks/individual flocculation tanks(chambers). Each chamber has its own 

agitator or paddle mechanism. The rotational speed of the paddles decreases from the first 

chamber to the second and again to the last. The polymer is added in the first chamber. The 

polymer used is Superflock A-130.  The final flocculation chamber acts as a flotation chamber 

in addition to flocculating. Here, grease and other elements that float is removed (Søndre Follo 

Renseanlegg IKS, 2019). 

The wastewater stream continues to the sedimentation tanks. The plant has 6 sedimentation 

basins, with four tanks of 161 m3 capacity and two of 432 m3 capacity. The average residential 

time is approximately 4,5 hours. The flocs and other fractions that sink, sink to the bottom 

where they are removed by scrapers as sludge and are treated in the sludge treatment 

process. The reject water from both the sludge thickening process and centrifuges is then 

collected in a basin for reject water, from where it is added back to the beginning of the 

wastewater stream (Søndre Follo Renseanlegg IKS, 2019). 

 

3.3. BENCH SCALE TESTING 

The electrolyser is a product of DiaCCon GmbH. It is equipped with two stainless-steel 

cathodes and one boron-doped diamond (BDD) electrode housed in a polypropylene [PP] 

casing. The electrolyser operates as wastewater is pumped from the bottom to top, shown in 

Figure 6, while current is run through the electrodes via the contact bolts setup in Figure 8. This 

causes electrolysis in the electrolyte. The process also creates hydrogen gas that needs to be 

vented off.  The conical shape of the outlet prevents build-up of gas in the reactor, therefore 

the reactor has to be vertical, shown in Figure 8 (DiaCCon GmbH, 2019).  Figure 7 shows a 

sideways view of the electrode stack. 



43 
 

 

FIGURE 6 - INSIDE VIEW OF THE ECO EXPERIMENTAL UNIT, NEAREST NOZZLE IS THE INLET. 

 

FIGURE 7 - SIDEWAYS VIEW OF THE ELECTRODE STACK, WITH A 2MM ELECTRODE GAP.  

Table 10 shows the technical data for the electrochemical reactor from the manufacturer. 



44 
 

TABLE 10 – TECHNICAL DATA FOR THE ELECTROCHEMICAL REACTOR FROM THE MANUFACTURER. 

 
Technical data, materials 

 

Electrolyser:  “Susi” type electrolyser 280 x 270 x 60 
      
 (External dimensions) 

Electrode:  Boron-doped diamond on niobium basis 

Anodic area:  0,016 m2 (110 mm x 73 mm) 

Maximum current density: 100 mA/cm2 

Maximum voltage:   25 V DC 

Electrode gap:   2 mm 

Maximum operating pressure: 0,5 bar 

Minimum flow:  2,5 L/min 

Maximum operating temperature 

(electrolyte): 

40 °C 

Casing material:  PP, temperature resistant up to max. 70 °C 

Casing gasket:  Viton 

Anode side contact material: Titanium 

Cathode side contact material:   Stainless steel 

Power supply contacts:   Titanium / copper 

Shim and insulation material between 

electrodes: 

Teflon 

Forward and backward flow: nozzle ID 9 mm 

Weight:   2,3 kg 

 (DiaCCon GmbH, 2019) 

 

 

3.4. DESIGN OF EXPERIMENTS 

3.4.1. EQUIPMENT 

• Polypropylene / High Density Poly Ethylene containers 

• Weighing scale (VWR SE 203-LW) (3 decimal / 1 mg) 

• Magnetic stirrer, with magnetic stir bar (IKA KMO 2 basic IKAMAG) 

• Peristaltic pump (SHENCHEN V6 pump fitted with 3 YZ1515x pump heads) 



45 
 

• Power supply (Aim TTi CPX400DP dual 420 watt DC Power Supply) 

• BDD ECO reactor, as described in chapter 3.3 

• Thermometer / pH-meter (JENWAY 370 pH Meter) 

• PP sampling tubes (15 ml) 

• Pipettes (0,5 – 10 ul, 10 – 1000 ul, 1 – 10 ml) 

• Gas meter (Dräger X-am 2500) 

3.4.2. MATERIALS 

• De-ionized water 

• Sodium sulphate anhydrous Sigma-Aldrich / decahydrate VWR 

• PFAS Stock in methanol, composition shown in Table 11 

TABLE 11 – CONSTITUENTS OF THE PFAS SOLUTION AND THEIR CONCENTRATIONS. 

CASnr.: Common name Carbon chain length Concentration 

(g/L) 

Distribution of 

contents (%) 

375-22-4 PFBA C4 1,1214 11,4 

2706-90-3 PFPA C5 1,67579 17,0 

307-24-4 PFHxA C6 0,9942 10,1 

375-85-9 PFHpA C7 1,0326 10,5 

335-67-1 PFOA C8 1,0086 10,2 

375-95-1 PFNA C9 0,9992 10,1 

335-76-2 PFDA C10 1,0009 10,1 

2058-94-8 PFUnDA C11 1,0302 10,4 

307-55-1 PFDODA C12 1,0098 10,2 

  Sum 9,87269 100,0 

• Tap water 

• Ice/icepacks 

3.4.3. PFAS SOLUTION 

The solution was prepared as follows: 

i. A measuring cylinder was filled with 1000 ml of de-ionized water. 

ii. The de-ionized water was transferred to a 1 L PP/HDPE container, which was placed in 

the magnetic stirrer. 



46 
 

iii. A mass of 7,102 g of sodium sulphate anhydrous or 16,110g of sodium sulphate 

decahydrate was weighed and added to the de-ionized water, and the stirrer was set 

to 900 rpm. 

iv. Once the sodium sulphate was dissolved, x μL of 9,8727 g/L PFAS stock (Factor 3 in 

Table 12) was added to the water-electrolyte solution using a pipette and stirring (900 

rpm) was continued for 5 minutes. 

3.4.4. RESPONSE FACTORS 

Table 12 show the statistically randomised matrix for the parameters for use in the experiments 

based on composite design. The parameters for Table 12 are shown in Table 13.  

TABLE 12 – STATISTICALLY RANDOMISED MATRIX USING CENTRAL COMPOSITE DESIGN FOR RESPONSE SURFACE. 

 

Factor 1 Factor 2 Factor 3 Response 1 Response 2

Std Run A:Flow rate B:Current density C:Initial concentration PFAS Residual concentration PFAS UV254

L/min mA/cm2 ppm ppm abs

4 1 1,5 200 3

15 2 1 137,5 6,5

19 3 1 137,5 6,5

1 4 0,5 75 3

9 5 0,15910358 137,5 6,5

18 6 1 137,5 6,5

13 7 1 137,5 0,613725093

5 8 0,5 75 10

8 9 1,5 200 10

16 10 1 137,5 6,5

12 11 1 242,6120519 6,5

6 12 1,5 75 10

20 13 1 137,5 6,5

2 14 1,5 75 3

14 15 1 137,5 12,38627491

7 16 0,5 200 10

3 17 0,5 200 3

11 18 1 32,38794809 6,5

17 19 1 137,5 6,5

10 20 1,84089642 137,5 6,5



47 
 

TABLE 13 - PARAMETERS FOR THE STATISTICALLY RANDOMISED MATRIX. 

 

3.4.5. ELECTROOXIDATION 

The container with the solution was placed in a wide beaker (which acted as a water-/ice bath 

to maintain the temperature). The whole setup excluding the power supply was set in a fume 

hood to vent of fumes and hydrogen gas, shown in Figure 8. The container was connected to 

the reactor via the pump, and the effluent of the reactor returned to the container for 

recirculation. A thermometer/pH meter was set into the container to monitor temperature 

and pH. The peristaltic pump was turned on with a fixed flow rate of y mL/min (Factor 1 in 

Table 12).  The water bath was supplied with water and ice as needed, and excess water 

removed. A gas meter was placed on the exterior of the fume hood in case hydrogen gas 

escaped. Before the power supply was turned on, an initial ~4 mL sample [m0] of the water 

undergoing treatment was collected from the container. 

A power supply was used to provide a fixed current of z A to achieve the correct current 

density (mA/cm2) (Factor 2 in Table 12 show the statistically randomised matrix for the 

parameters for use in the experiments based on composite design. The parameters for Table 

12 are shown in Table 13.  

Table 12). The power supply was then turned on to initiate current to the reactor. The 

temperature was monitored as to ensure that it did not exceed 40,0 °C. Samples (10 mL) of 

the solution were collected using a pipette from the reservoir after 5, 10, 15, 30, 60 and 90 

minutes of treatment, corresponding to a total volume of ~64 ml (i.e., ~6,4% of the total 